
Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

3.0 Draft EIR Errata 

Changes to the Doheny Desalination Project (Project) Draft EIR are noted below. The changes to the Draft 
EIR do not affect the overall conclusions of the environmental document, and instead represent changes 
to the Draft EIR that provide clarification, amplification and/or insignificant modifications as needed as a 
result of public and responsible agency comments on the Draft EIR. These clarifications and corrections 
do not warrant Draft EIR recirculation pursuant to CEQA Guidelines §15088.5. As set forth further below 
and elaborated upon in the respective Response to Comments, none of the Errata below reflect a new 
significant environmental impact, a “substantial increase” in the severity of an environmental impact for 
which mitigation is not be adopted to reduce the impact to a level of insignificance, or a new feasible 
project alternative or mitigation measure considerably different from others previously analyzed that 
would clearly lessen significant environmental impacts but is not adopted, nor do the Errata reflect a 
“inadequate” or “conclusory” Draft EIR. 

Changes in this Errata Section are listed by chapter, page, and (where appropriate) by paragraph. Added 
or modified text is shown with double underline (example) while deleted text is shown with strikethrough 
(example). 

SECTION 3.0 PROJECT DESCRIPTION 

This Errata makes edits that clarify, amplify or make insignificant modifications to the Project 
Description, but that do not add significant new information to the EIR. 

Page 3.0-2, Section 3.1, Subsection “Project Summary”, second bullet, fourth sentence 

“A concentrate (brine) disposal system…. … regional treatment plants.  A brine discharge holding tank 
allows for sufficient storage during low flow outfall periods; typically late at night and early morning. 
Mixing desalination brine ….” 

Page 3.0-4, Section 3.1, Subsection “South Coast Water District Background,” first full paragraph on 
p. 3.0-4  

“Despite significant efforts toward creating a balanced water supply portfolio, the District is currently 
relying on imported water for approximately 85-10077% percent of its water supply needs, as summarized 
below in Figure 3-2, MWDOC and SCWD Current Water Supply Portfolios (with the District relying on up 
to 100% of its potable water from imported sources during periods when the GRF is not producing 
groundwater). The water supplied to SCWD by MWDOC is 100 percent imported water.” 

Page 3.0-6, Section 3.2, Subsection “SCWD Water Supply Reliability Study (December 2017 Final Report),” 
first bullet on p. 3.0-6 

 “Projected year 2040 potable water demand increase to 6,940 AFY (this is a planning assumption 
projecting an increase of 645 AFY to allow for 90% demand “bounce-back” and climate change).” 

Page 881



Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

Page 3.0-14, Section 3.4, First full paragraph on page 3.0-14 

“The Doheny Ocean Desalination Project would consist of the following main components: a subsurface 
water intake system, a raw (ocean) water conveyance pipeline, a desalination facility, a concentrate 
(brine) disposal system and brine discharge tank, a product water storage tank and distribution system, 
appurtenant facilities, and Offsite Electrical Transmission Facilities. …” 

Page 3.0-15, Section 3.4, Subsection “Project Site”, Paragraph 3 

“The subsurface intake wells, desalination facility site and portions of the conveyance lines are within the 
California Coastal Zone, under the jurisdiction of the City of Dana Point and its Local Coastal Program 
(LCP). Although much of the project’s coastal facilities are within the City of Dana Point’s LCP authority, 
the project’s facilities  in the Coastal Zone are also appealable to thethe City’s LCP allows for consolidated 
permit review where the Project’s Coastal Act conistency and associated CDP review is undertaken by the 
California Coastal Commission (CCC)….” 

Page 3.0-15, Section 3.4.1, New Subsection added before Subsection “Production Capacity/Project 
Phasing” 

“Project Facil ity Siting Criteria 

The Project has been designed to further avoid sensitive resources, as reflected in the Project design 
plans and in Project Design Features noted in respective Draft EIR sections. The following Project Design 
Features noted in Section 4 of the Draft EIR specifically relate to Project facility siting criteria: 

• Construction staging and laydown areas utilize existing disturbed or developed sites to avoid 
disruption to existing sensitive resources; 

• The subsurface slant well vaults have been moved inland, as far as practicable from the active 
beach recreation areas, to reduce both visual and recreation impacts; 

• Project facilities are sited at existing developed or disturbed sites, avoiding impacts to sensitive 
natural habitat; 

• Pipeline installation will utilize trenchless construction to avoid potential impacts to San Juan 
Creek and San Juan Creek Lagoon; and 

• Slant well construction drill rig work areas are set back from the beach to minimize potential 
conflicts with shorebirds; 

• The District is no longer pursuing Pod F due to potential impacts to the Class I bike trail 
connecting PCH to the DSB Class III bicycle route along Park Lantern; and 

• The Project proposes uses of trenchless pipeline construction under sensitive transportation 
facilities, including Class I bike paths, PCH, and SCRRA MetroLink ROW. 

The Project design avoids impacts to specific sensitive resources as noted below: 

• No direct sandy beach construction at DSB; 
• No direct impacts to the DSB North Creek drainage channel; and 

Page 882



Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

Trenchless construction to avoid direct impacts to San Juan Creek Lagoon, San Juan Creek, local drainage 
channel L01S02, PCH, the SCRRA railroad, and major intersections such as Dana Point Harbor Drive and 
PCH.” 

Page 3.0-16, Section 3.4.1, Subsection “Production Capacity/Project Phasing,” first bullet 

 “Phase 1 Local Project: Up to 5 MGD, which equates to up to approximately 5,3203,192-AFY at 95% 
utilization.” 

Page 3.0-19, Section 3.4.2, Subsection “Subsurface Intake Wells/Southeast Intake Wells – Southeast Intake 
Wells,” paragraph 1, fourth sentence 

“…This study area is composed of a paleochannel14 that would feed the Southeast Intake Wells (pods F G 
and, GH and H as shown in Exhibit 3-3, Project Facility Locations and Appendix 10.1), and is distinct from 
the paleochannel offshore of DSB at the mouth of San Juan Creek Creek and hydrologically separated from 
the San Juan Groundwater Basin, which avoids the Project’s effects on inland groundwater and the lagoon, 
as demonstrated by the modeling work presented in Section 3.3.…” 

Page 3.0-21, Section 3.4.2, Subsection “Raw Water Conveyance Alignment,” Third full paragraph on p. 3.0-
21 

“South Alignment: … This alignment would connect the wells west of the lagoon via a conveyance section 
utilizing either the existing Beach Road (“Beach Road” or “Park Lantern”) bridge deck over San Juan Creek 
or through trenchless construction under San Juan Creek lagoon. Mitigation has been developed to 
facilitate the construction of this alignment with the PCH bridge’s seismic stability.  This mitigation can be 
found in TRF-2 on page 4.13-20 of this document…”. 

Page 3.0-23, Section 3.1.2, Subsection “Desalination Facility,” Second full paragraph on p. 3.0-23, 
Sentence 2 

“…The conceptual desalination facility layout includes flocculators, sedimentation basins, backwash water 
clarifier, chemical storage area, media filter backwash tank, brine storagedischarge tank, a Research & 
Development pad18, RO flush tank, product water pump station, product water tank, RO membrane 
building, carbon dioxide feed system, media filters, electrical building, calcite contractors, and an 
admin/lab/operations/public outreach building. …” 

Page 3.0-24, Section 3.1.2, Subsection “Desalination Facility – Pretreatment,” Second full paragraph on 
p. 3.0-24, Sentence 3 

“… At steady state, groundwater modeling supports that the Project will only be drawing in approximately 
6.6% of brackish groundwater (full equilibrium is estimated to be achieved in approximately four years at 
Doheny State Beach, where slant well production water salinity is fairly constant, as discussed in detail in 
Appendix 10.1). …” 

Page 883



Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

Page 3.0-26, Section 3.1.2, Subsection “Desalination Facility – Seawater Reverse Osmosis (First Pass),” 
Second full paragraph on p. 3-0-26, Last sentence 

“…The brine will be sent to the brine discharge tank to be disposed of into the ocean through diffusers 
at the end of SOCWA’s existing SJCOO. The product water will proceed to the next step in the process.” 

Page 3.0-29, Section 3.1.2, Subsection “Chemicals and Discharge”, Paragraph 5 

“Table 3-7, Chemical Use and Application Summary, provides a summary of the chemicals, application 
points, and average chemical doses, and chemical quantities to be stored onsite based on preliminary 
design for the Doheny Ocean Desalination Project.” 

Page 3.0-29, Section 3.1.2, Subsection “Chemicals and Discharge – Brine Disposal System,” Paragraph 6, 
New sentence after Sentence 2 

“The brine disposal system would utilize the existing SJCOO to return brine and treated process waste 
streams to the ocean with negligible impact on coastal and marine water quality. This would be achieved 
in part through blending in the outfall pipe with the existing wastewater stream from the J.B. Latham 
Wastewater Treatment Plant, and other regional treatment plants. A brine discharge holding tank would 
allow for sufficient storage during low flow outfall periods, typically late at night and early morning. This 
connection would be from the Desalination Facility to the existing SJCOO that currently runs through the 
southwest corner of the desalination facility Project site (the connection location is shown on Exhibit 3-1, 
Regional Vicinity).…” 

Page 3.0-30, Section 3.4.2, Subsection “Chemicals and Discharge – Brine Disposal System,” Table 3-7 

Table 3-7: Chemical Use and Application Summary 

Chemical Description of Use Application Points 
Suggested 

Dose (mg/L) 

Chemical 
Quantities to be 
Stored on Site 

Antiscalant Minimize scaling and iron 
fouling in SWRO 
membranes. 

+1st Pass RO Feed 
+2nd Pass RO Feed 

3 
3 

330 gallons 

Aqueous Ammonia Generation of chloramines 
in the presence of chlorine 
for residual disinfection in 
product water distribution 
system. 

+Distribution System 
Feed 

1 5,000 gallons 

Calcite 
(Calcium Carbonate) 

Increase calcium hardness 
and pH in RO permeate 
during post-treatment. 

+RO Permeate Post pH 
Adjustment with Carbon 
Dioxide 

100 Variable 

Carbon Dioxide Alkalinity addition and pH 
reduction to improve 
calcium uptake in post-
treatment calcite 
contactors. 

+Calcite Contactor Feed 23 36 tons 

Page 884



Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

Chemical Description of Use Application Points 
Suggested 

Dose (mg/L) 

Chemical 
Quantities to be 
Stored on Site 

Caustic Soda 
(Sodium Hydroxide) 

Adjust pH to optimize 
pretreatment oxidation of 
Mn/Fe, improve boron 
rejection, for cleaning and 
neutralization, and control 
product water pH. 

+Pretreatment Feed 
+2nd Pass RO Feed 
+Product Water Tank 
Feed 
+Cleaning and 
Neutralization Tanks 

10 
20 
5 

As Needed 

20,000 gallons 

Fluorosilicic Acid Fluoride supplement for 
dental health in drinking 
water. 

+Product Water Tank 
Feed 

0.7 1,000 gallons 

Polymer Coagulant aid for onsite 
clarification 

+Pretreatment Feed 
+Sludge Thickening Feed 

0.5 330 gallons 

Sodium Bisulfite Dechlorinate RO feed water 
and neutralize chlorinated 
discharges and cleaning 
solutions before disposal. 
Preservative for RO 
membranes during 
downtime. 

+1st Pass RO Feed 
+Cleaning and 
Neutralization Tanks 

0.2 
As Needed 

5,000 gallons 

Sodium Hypochlorite Oxidation of Fe/Mn before 
pretreatment and residual 
disinfection in product 
water. 

+Pretreatment Feed 
+Calcite Contactor Feed 
+Product Water Tank 
Feed 

20 
(Intermittent) 

3 

20,000 gallons 

Sulfuric Acid Periodic cleaning of RO 
membranes. 

+1st Pass RO Feed 5 1,200 gallons 

 

Page 3.0-37, Section 3.5, Subsection “Desalination Facility Expansion,” Paragraph 1 

“The following desalination facility components are anticipated to be sized initially to accommodate an 
eventual expansion up to 15 MGD of desalination capacity: the chemical storage area, research and 
development (R&D) pad, RO membrane building, electrical building, administration/operations/lab 
building, RO suck-back (flush) tank, product water tank, brine discharge holding tank, and several key 
components of the seawater intake pipeline.” 

Page 3.0-38, Section 3.6, Subsection “Phases of Construction / Timeline”, entire section 

Phases of Construction Schedule/ Timeline 

The Project is not yet final, and as such, the final construction schedule has not been prepared. In lieu of 
a finalized construction schedule and scope, conservative parameters and estimates are identified below 
for Project construction. 

Phase I – start October 2019 and complete by December 2021 

Regional Project – Depending on regional partnership, phasing and other factors 

Page 885



Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

“Phase I of this Project, and the focus of this EIR consists of a Local facility (up to 5 MGD). Per discussions 
with State Parks and County Parks, construction at DSB will only be allowable during the “off-season” to 
minimize impacts to beach access and recreation (the specific timeframes are subject to further discussion 
with State Parks and County Parks staff as part of the Project’s permitting process, but for the purposes 
of this EIR it is assumed to be from October 1 through May 1 to avoid the peak Summer season and also 
to minimize conflict with special events in the Fall and early Summer; this is discussed further in Section 
4.12, Recreation). It is estimated that it will take 2-3 months to drill and develop a 1000-foot slant well. 
Following well construction, the “well development” process (pumping the well to remove sands prior to 
initiating production) will require approximately one month. Therefore, it is anticipated that two wells can 
be constructed during one off-season construction window using a single drill rig and a separate well 
development rig. A conceptual schedule for the Project has been prepared and is outlined in Table 3-9.1.-” 

Table 3-9.1: Conceptual Phase 1 Construction Schedule 

No.[1] Construction Phase Approximate Start Date[2] Duration (Working 
Days) 

1 Preliminary Site Work 10/01/2019 30 
2 Slant Wells 1-2 Drilling 10/04/2019 180 
3 Slant Well 1 Development 01/01/2020 30 
4 Slant Well 2 Development 04/02/2020 30 
5 Raw Water Pipeline 10/20/2019 350 
6 Preliminary Site Work 2 11/15/2019 70 
7 Project-Wide Pipework Excavation[3] 02/01/2020 427 
8 Yard Piping 02/01/2020 200 
9 Floc/Sed Basins 02/01/2020 210 
10 Chemical Storage Area 04/01/2020 210 
11 Brine Holding Tank 04/01/2020 210 
12 Product Holding Tank 04/01/2020 210 
13 Outside Process Equipment Concrete Pads 06/01/2020 100 
14 RO Building Foundation 06/01/2020 100 
15 R&D Pad 07/01/2020 100 
16 Administrative Building Foundation 07/01/2020 100 
17 Electrical Building Foundation 07/01/2020 90 
18 Electrical Building 11/01/2020 120 

19 
Outside Process Equipment 
Mechanical/Electrical Installation 

10/01/2020 365 

20 RO Building 10/01/2020 150 
21 Administrative Building 10/01/2020 180 
22 Electrical Equipment Installation 01/01/2021 240 
23 Electrical Equipment Mechanical Installation 03/01/2021 240 
24 Slant Wells 3-4 Drilling 10/01/2020 180 
25 Slant Well 3 Development 01/10/2021 30 
26 Slant Well 4 Development 04/01/2021 30 
27 RO Building Mechanical/Electrical Installation 03/01/2021 200 
28 Architectural Finishes 04/02/2021 60 

Page 886



Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

No.[1] Construction Phase Approximate Start Date[2] Duration (Working 
Days) 

29 Process Equipment Corrosion Protection 07/01/2021 60 
Notes: 
[1] Construction activity estimates are consistent with the Air Quality modeling found in Appendix 10.3. 
[2] Changes to the approximate start dates are expected to change from those presented; though these changes will not 
affect the results of the analysis of the DEIR. 
[3] Phase 1, Construction no. 7, Project-Wide Pipework Excavation, accounts for material removal during trenching. All 
import/export for soils and demolition materials has been assumed in this phase. 

Page 3.0-38, Section 3.6, New Subsection “Construction Equipment” before Subsection “Staging Areas” 

Construction Equipment 

“Construction materials for Phase I of the Project will include materials and equipment necessary to 
construct the local scale facility (up to 5 MGD). In an effort to increase efficiency, construction equipment 
assumptions for both the currently sought up-to5 MGD local facility and trenching for raw water 
conveyance pipelines for the potential future expansion 15 MGD regional facility have been identified. 
For clarity, the material and equipment assumptions for the current Project (up to 5 MGD) and project-
wide pipework excavation are included in Table 3-9.2.” 

Table 3-9.2: Phase 1 Construction Equipment Assumptions 

No.[1] Construction Phase Equipment Number Hours Per Day 

1 Preliminary Site Work Concrete/Industrial Saws 1 8 
Excavators 3 8 
Rubber Tired Dozers 2 8 

2 Slant Wells 1-2 Drilling Air Compressors 1 24 
Bore/Drill Rigs 1 24 
Cranes 1 8 
Forklifts 1 24 
Generator Set 2 12 
Pumps 1 12 
Tractors/Loaders/Backhoes 1 8 
Welders 2 12 

3 Slant Well 1 Development 

Air Compressors 1 24 
Bore/Drill Rigs 1 24 
Cranes 1 8 
Generator Set 2 12 
Pumps 1 24 

4 Slant Well 2 Development 

Air Compressors 1 24 
Bore/Drill Rigs 1 24 
Cranes 1 8 
Generator Set 2 12 
Pumps 1 24 

5 Raw Water Pipeline Bore/Drill Rigs 1 8 

Page 887



Doheny Ocean Desalination Project  
Final Environmental Impact Report Draft EIR Errata 
   

South Coast Water District  June 2019 
 

No.[1] Construction Phase Equipment Number Hours Per Day 

Excavators 1 8 

6 Preliminary Site Work 2 

Excavators 2 8 
Graders 1 8 
Rubber Tired Dozers 1 8 
Scrapers 2 8 
Tractors/Loaders/Backhoes 2 8 

7 Project-Wide Pipework Excavation[2] 
Rubber Tired Dozers 1 8 
Tractors/Loaders/Backhoes 1 8 

8 Yard Piping 
Bore/Drill Rigs 1 8 
Excavators 1 8 

9 Floc/Sed Basins 

Cranes 1 7 
Forklifts 3 8 
Generator Sets 1 8 
Tractors/Loaders/Backhoes 3 7 
Welders 1 8 

10 Chemical Storage Area 

Cranes 1 7 
Forklifts 3 8 
Generator Sets 1 8 
Tractors/Loaders/Backhoes 3 7 
Welders 1 8 

11 Brine Holding Tank 

Cranes 1 7 
Forklifts 3 8 
Generator Sets 1 8 
Tractors/Loaders/Backhoes 3 7 
Welders 1 8 

12 Product Holding Tank 

Cranes 1 7 
Forklifts 3 8 
Generator Sets 1 8 
Tractors/Loaders/Backhoes 3 7 
Welders 1 8 

13 
Outside Process Equipment Concrete 
Pads 

Cranes 1 7 
Forklifts 3 8 
Generator Sets 1 8 
Tractors/Loaders/Backhoes 3 7 
Welders 1 8 

14 RO Building Foundation 

Cranes 1 7 
Forklifts 3 8 
Generator Sets 1 8 
Tractors/Loaders/Backhoes 3 7 
Welders 1 8 

15 R&D Pad 

Cranes 1 7 
Forklifts 3 8 